

Dubai Central Laboratory

Engineering Materials Laboratory Section – Structural Unit

TEST REPORT

DETERMINATION OF COMPRESSIVE STRENGTH OF CEMENT

REPORT NO. : 2014064391 DATE : 14/08/2014

WEB REQUEST NO. : DCL-14072014-0106

REQUEST NO. : 2014040614 SAMPLE NO. : 2014056908

PROJECT NO. : PS14-0032-1

PROJECT NAME : TESTING SERVICE FOR IBRAHIM DIRIE WA AYS

CONSULTANT : NO SPECIFIC CONSULTANT

CONTRACTOR : NO SPECIFIC CONTRACTOR

LOCATION : ALI SABIEH S.A CEMENT FACTORY - DJIBOUTI, AFRICA

SOURCE : ALI SABIEH S.A. CEMENT FACTORY - DJIBOUTI, AFRICA

SAMPLE DESCRIPTION : ORDINARY PORTLAND CEMENT (OPC)

Date of Sampling	: 18/06/2014	Time	: 10:00	Lot No.	: NG
Date of Receiving Sample	: 15/07/2014	Time	: 9:00	Lot Size	: NG
Size of Sample	: 50 kg.	Area No.	: -	Sender No.	: NG
Class of Cement	: 42.5 R	Age at Test	: 28	Days	

SPECIMEN NUMBER	1	2	3	4	5	6
COMPRESSIVE STR (MPa)	51.9	50	47.7	49.6	49.1	50
MEAN COMPRESSIVE STRENGTH, (MPa)						49.7

SAMPLED BY : YACoub ABDI D (Mfr.) TESTED BY : AMBROCIO JOROMO

SAMPLES BROUGHT IN BY : ABD RAHMAN (Mfr.) TEST START DATE : 16/07/2014

SAMPLING METHOD : BSEN 196-7 : 2007

SAMPLING REPORT NO. : NG

TEST METHOD : BS EN 196-1 : 2005 CLAUSE 9.2

TEST METHOD VARIATION : NIL

REMARKS :

AUTHORIZED BY
HEAD OF UNIT

This report is computer approved, it does not require any signature



Doc Ref : F-EM-2015-3a

Issue Date : 31/07/2013

Rev. No. : 5

Page : 1 of 1

P.O.BOX 67 DUBAI, TEL : 00971-4-3369900, FAX : 00971-4-3366399

E-Mail : labs@dm.gov.ae - Website : http://www.dm.gov.ae/